



## INSPECTION REPORT

Q-Lab Weathering Research Service

This inspection report contains only findings and results arrived at after employing the specific test procedures listed in the Test Confirmation. It does not constitute a recommendation for, endorsement of, or certification of the product or material tested. Q-Lab Weathering Research Service makes no warranty, expressed or implied, except that the test has been performed, and a report prepared, based upon the specimen or specimens furnished by the client. Extrapolation of data from the specimen or specimens relating to the batch or lot from which it was obtained may not correlate and should be interpreted accordingly with extreme caution. We assume no responsibility for variations in quality, composition, appearance, performance, or other feature of similar subject matter produced by other persons or under conditions over which we have no control. This report shall not be reproduced except in full without the written approval of Q-Lab Weathering Research Service.

**CLIENT:** Armor Auto LLC  
**ADDRESS:** P.O. Box 3974, 2005 Brooks Street  
Missoula, MT 59801

**ATTN:** Mr. John Ryan

**YOUR REFERENCE:** PO# 91-5585

**CONTENTS:** Cover Sheet: Page 1  
Report: Page 2  
Legend (not numbered)

**Inspected By:** Thomas M. Allie

**Approved By:** Temilka Mack

**TEST NO:** AAM-0002

**REPORT NO:** 1A

**DATE:** July 13, 2004

**DATE EXPOSED:** July 13, 2004

**DURATION:** N/A

**TYPE:** Chip Resistance Test

**SPECIMENS:** 3 coated metal panels

**NOTES:** Testing and chip ratings performed to SAE J400.  
\*Panels tested at room temperature showed coating damage from primer to topcoat on narrow right side of panels #2 & #3 and topcoat only on remainder of surface for all three panels.

